Eﬂﬂ’ (

dlll’ﬂllqﬂ




Introduction 3
Assembly Introduction 4.
Safety Notes - IMPORTANT .5.
Symbol Reference Key 8
Assembly Instructions .10.
Parts List - Standard Parts .35.
Exploded View .36.
Setup Sheet .38.
Team Durango .41.
Einfiihrung 3
Zusammenbau 4.
Sicherheitswarnungen — WICHTIG 5
Symbol Schliissel .8.
Montage Anleitung .10.
Ersatzteileliste .35.
Explosionsansicht .36.
Setup Blatt .38.
Team Durango .41.
Introduction 3
Présentation de I'assemblage 4.
Consignes de sécurité - IMPORTANTES 5
Pictogramme de référence 8
Directives de montage .10.
Liste des piéces - Piéces standards .35.
Vue éclatée .36.
Fiche de réglages .38.
Team Durango 41.
A1>hARO> 3> 3
B THIC 4.
ZE2DLEHIZ-EE ! 5.
SURMITTLUA .8.
T 10.
N=Y AR .35.
REK .36.
Setup Sheet .38.
Team Durango A1,
Fm A 3.
Hix 4.
Z2ANHA-BEE ! 5.
B4R 59555495 8.
PRDIRER 10.
—RHEEHE .35.
BRIFE BR .36.
Setup Sheet .38.
Team Durango A1,

IDNXE, 7



Introduction Einfiihrung Introduction &U & IZ 48

Congratulations on purchasing your Team Durango racing kit. Welcome to the team.

This manual contains detailed step-by-step instructions to show you the optimum assembly process for your new kit. It will provide
everything you need to build a race-winning vehicle, meaning you can hit the track with confidence, race after race.

Our team of professional RC racers and design engineers have created each annotated diagram, helping you to achieve the perfect build.
Team Durango products are manufactured to the highest quality, so you should find the assembly of your kit easy. We advise that you
carefully read through this manual before you begin. Then using our detailed build diagrams, start your kit build, checking each stage is
assembled exactly as we have specified as you progress towards a finished race machine.

If you do not follow the supplied build sequence, you may damage parts of your kit. Trust our collective skills, we have worked hard to
make this process easy and efficient for you to enjoy.

Have fun and get ready to build the ultimate racing vehicle. Team Durango wishes you the best of luck at the track and beyond.

Herzlichen Glickwunsch zum Kauf lhres neuen Team Durango-Rennfahrzeuges. Willkommen im Team.

Diese Anleitung enthalt detaillierte Schritt-fir-Schritt-Instruktionen zum Bau lhres neuen Fahrzeuges. Sie enthalt wertvolle Tipps zum Auf-
bau eines siegreichen Modells, mit dem Sie mit Freude und Zuversicht ins nachste Rennen starten kénnen.

Unser Team von professionellen RC-Car-Fahrern und -Designern hat spezielle Diagramme erstellt, die Sie beim Bau unterstiitzen sollen.
Auflerdem sind Team Durango-Produkte aus hochwertigen Materialien gefertigt, damit der Bau so einfach wie mdglich vonstatten geht.
Wir empfehlen lhnen dennoch, die vorliegende Anleitung schon vor dem Bau zu lesen. Danach helfen Ihnen die detaillierten Diagramme,
den Bau Schritt-flir-Schritt zu vollziehen. Uberpriifen Sie nach jedem Bauschritt die Baugruppe auf Ihre Funktion und dass Sie alle
Mafvorgaben eingehalten haben — so sollte der optimalen Performance Ihrer Team Durango-Rennmaschine nichts mehr im Wege stehen.

Sollten Sie sich einmal nicht an die empfohlene Reihenfolge gehalten haben, kann es passieren, dass Sie ein Bauteil beschadigen. Ver-
trauen Sie also unseren Vorschlagen, wir haben jede Menge Zeit in die Anleitung gesteckt, um den Bauprozess so einfach und effizient
wie mdglich zu gestalten. Haben Sie Spald und machen Sie sich bereit lhre ultimative Rennmaschine zu bauen. Team Durango wiinscht
Ihnen viel Spalk und Erfolg auf und neben der Rennstrecke.

Félicitations pour I'achat de ce kit de compétition Team Durango. Bienvenue dans I'équipe.

Ce manuel contient des instructions détaillées, étape par étape, pour vous indiquer le processus d’assemblage optimale pour votre
nouveau kit. Il vous fournira tout ce dont vous avez besoin pour assembler un véhicule victorieux, vous pourrez affronter les pistes avec
confiance, course apres course.

Notre équipe de compétiteurs professionnels RC et les ingénieurs de conception ont créés chaque schéma numéroté, pour vous aider a
atteindre un assemblage parfait. Les produits Team Durango sont fabriqués avec la plus haute qualité, pour un montage facile de votre kit.
Nous vous conseillons de lire attentivement ce manuel avant de commencer. Ensuite, en utilisant nos schémas d’assemblages détaillés,
commencez le montage votre kit, vérifiez que chaque étape soit assemblée exactement comme nous I'avons spécifié et vous terminerez
avec une machine de course.

Si vous ne suivez pas les séquences d’'assemblage fournies, vous risquez d’'endommager les pieces de votre kit. Faites confiance a nos
compétences collectives, nous avons travaillé dur pour rendre ce processus facile, efficace et pour que vous I'appréciez.

Amusez-vous et préparez-vous a assembler un véhicule de course ultime. Team Durango vous souhaite bonne chance sur la piste et au-
dela.

BBEOF—LDOTISVIL—AFY REZBABOHTESZEVET, F—ALANLS T,

CONZATLE, SBLEOHLVFY NCBRBESHEVIREZRILOIC, FABATYTINAATY7OFIEAEETATLVET, TH
ugﬁgg;;x&téﬁ& L—ATKRZYIEITDCENTED, 2FY, BBLBL—ABNH2EZBEITDLHICHERIAN
-( E/\ o

ZOORCL—H—%RFHAI D DIIEEDF—LRSHEIATELE) REEREE, BIRGE 'SLEERLEL

oo HBBRIENBRIHBIZOFY I\O)‘&H&_L'C’éﬁ,?tié,léiﬁﬁﬂ)ﬁ?@"c F—LFT1ZOdHEmE. ﬁ%ﬁ'aﬁlﬂ_iﬂﬁéh’(b\i
T B, HBLEAHARTZEIC, HEELCCORRFHEEZERFHAICRDIEZHBOLET, ;FAT.:SU:\ FERLUIEL—ANT I
T EEBRRE L TEEL TELLSIC, %@é%ALSG)I:)LI\#%HiIZIEFﬁL"C HEI-OFY NOEJ REZFEKL. SREZTFTIY

V3%, ERICHKAILTS NS,

HBEARBERTVWBEIL RS ’J’ AHEDBEWVBEER, HBBLEOFY NON—YZRBIZB/INNHYNET, RESOEFADA
FILEFHEL, BEBR,. HBLENRLOEDICCOTOCRAZBEAN DVENICIIEHICBBICBVTE L,
;;_él/\,\b‘ REBOL —AEMEBETEBELAE VN, F-AF150T@, RSV IEThLUBETHELLBBEOEEEE > TUE

*;6

BB RA B2 RBEEM. JODRBIBRRA,

FEMBERAN - - TR, ALRTENHFEANRERELSE. CLRHRFERY —MRRRN —UFH | XBERERT
BEL, ERERETHHE,

BMNTUHRCEEFNRIT TRITACIZN T NERE , BEMRIATESM, HARMH=X>=MH Uiﬁf‘i%ﬁsﬁ’] FRREAR BT 1Z 35 B /R B9
ARERNER, RNBUECBELARELFARNE  ASBF . ASERRNVFANNEZE  SHILGNE  RES I NENARE
ERENRIERIEEHREI — N R LR E S

MRETEBEENERFS] , TRKI[AIENEHN -2, MERNNELER RN EEBIEXIIBE/HENEH , ILBEZ,

SO, AEITEARRESF, HZRARGETFEERENBY,

@ IDNXE



Assembly Introduction Einfiihrung in den Bau Présentation de I'assemblage

TE2TVOBN KRN

Contained in your kit box are a collection of parts and depending on the kit you have chosen, some parts may be pre-assembled. As you
work through this manual you will need to refer to the parts we have supplied, either bagged items or items that are supplied pre-
assembled. Check each part carefully, counting the amount of parts that are highlighted for each stage of the build.

Before moving to the next stage of the build, look at the full size images on each build page. We have created these to allow you to check
physical parts, allowing you to make sure they are the correct size/length. This is always important with screws and nuts.

If at any stage you are unclear about the process, pause and check what you have left from the current build stage. We are confident you
will be able to stay close to the suggested process if you use this system to check your progress.

Im Baukasten ist eine Vielzahl von Bauteilen enthalten, manche davon sind mdglicherweise schon vormontiert. Wenn Sie sich durch die
Bauschritte arbeiten, sollten Sie zuvor alle benétigten Teile bereitlegen. Diese sind in jedem Bauschritt der Anleitung vermerkt.

Bevor Sie den nachsten Bauschritt in Angriff nehmen, stellen Sie sicher, dass Sie die richtigen Teile zur Verfigung haben. Ansichten in
OriginalgréRe ermdglichen lhnen, die korrekten GroRen von Schrauben, Muttern und Unterlegscheiben zu benutzen.

Sollten Sie einmal unsicher sein, ob Sie die richtigen Teile verwendet haben, dann stoppen Sie den Bau und uberprufen Sie die Teile die
Sie bereits verbaut und noch Ubrig haben. Im Zweifel demontieren Sie noch einmal die Baugruppe. Wir sind sicher, dass Sie mit dieser
Methode den Bau ohne Probleme fortsetzen kénnen.

Les sachets de la boite de votre kit sont un ensemble de piéces et selon le kit que vous avez choisi, certaines piéces peuvent étre pré-as-
semblées. Comme vous travaillez en suivant ce manuel, vous devrez vous référer aux piéces que nous avons fournies, avec les sachets
des articles ou des ensembles pré-assemblés. Vérifiez chaque élément soigneusement, comptez le nombre de piéces qui sont requise
pour chaque étape du montage.

Avant de passer a I'étape d’assemblage suivante, vérifiez avec les images en taille réelle de chaque page. Nous les avons créé pour vous
permettre de vérifier physiquement chaque ensembles, ce qui vous permet de vous assurer qu’ils sont a la bonne taille / longueur. C’est
trés important ainsi que les vis et les écrous.

Si, a tout moment, vous n’étes pas sr du processus, arrétez vous et vérifiez ce que vous venez d’assembler. Nous sommes convaincus
que vous serez en mesure d’effectuer ce monatge, en utilisant cette procédure tout au long de I'assemblage de votre kit.

N=yondLov<ar
2V 2h0ED. B
E550, FAlENH
%/\—‘JEE’EW <

U
=\
EILRORXRDAT—DILB
RETHBELEHRATS
YNTEETT,

WIFhADERETE, 7OCRAICODVTTHATHDEHERF, —RELL, SBLEAREOEILROBREASE D TVWBELESHERT
%@éﬁfub g%f:ﬁ'&ttwﬁ%%iﬂ’&ﬁﬁ%?%T:&)L:\ CHVATLEFERATIHEOMETORAILELICHETDENTE
sLTWVL o

BBEDFY RORY VARNCHBEENTVDE, BRULIEFY MIBUT, FHIC

B, SOXZ2A7LEBL TERTDRE, BRCHAATTARBEINTLDTATLY
fb\énBuuiéﬁ'ﬁiébib‘ HYET. ELROBREOL-HICETF A TVWSHBROE
B

.
%
B
1z

BBENFESHAELVWH LX)

3’  BELRR=TIIIN A ADEHREZRT 5%, EQa¥))
b)) ERLELE, Chid, BlxDEeF

<EEV, 5FA
. BN BHBREFIVITEDLRSICTRDED, Ch

P?i‘r.

TEENEFSRBENES , HEREMARNETE , AUMRMAR —L24, YREIRFRNIE  REFTESERINREMHE
# FENENRHMAENARNE, FARES 52  TESIHBERTHRHE N EHE.

EBHEWET—HMR , FESIMERELNERIER, RICL0ETXYE , iRRESEEM , IEUBRENREBHRY/K
E. SHARARITNRIEE,

MREEAMNER , RTEEXMNERT , EENREM L , RNLTHEMRECELET. ENAEGL , FRTHU , MRRERAXDPRERE
BIRM R R B BN RIGTE,



Safety Notes - IMPORTANT

THIS KIT IS NOT A TOY.

This kit is not intended for use by anyone under the age of 14. For anyone under 14, adult supervision and assistance is recommended
when building and operating the kit.

This kit is a high-performance radio controlled model racing product and could cause harm and personal injury. Team Durango accepts no
responsibility for any injuries caused by using or making this kit.

This kit is designed for use on r/c car race tracks. It should not be used in general public areas. Team Durango accepts no responsibility
for any injuries caused by building or using this kit.

Please read this manual carefully to understand which ancillary items (tools, electronics etc) are used with this kit. Team Durango accepts
no responsibility for the operation of any such ancillary items.

It is entirely the owner’s responsibility to ensure this product is in good working order before operation.

Many of the items in this kit are small enough to be accidentally swallowed and are, therefore, potential choking hazards, making them
potentially fatal. Please ensure that when assembling the kit, you do so away from small/young children.

All liquids contained in the kit are not intended for human consumption. Should you swallow any of the fluids supplied with the kit (such
as shock/differential fluid, grease etc), please consult a physician immediately. Some of these liquids are flammable. Never smoke, cause
sparks or excessive heat near these items. Team Durango accepts no responsibility for any injuries caused by any of the parts contained
within or required to make the Kkit.

Never touch rotating parts of the car as this may cause injury. Do not run your car in poor light or if it goes out of sight. Any impairment to
your vision may result in damage to your car or, worse, injury to others or their property.

As a radio controlled device, your car is subject to radio interference from things beyond your control. Any such interference may cause a
loss of control of your car, so please consider this possibility at all times.

Sicherheitswarnungen — WICHTIG

DIESER BAUSATZ IST KEIN SPIELZEUG

Dieser Bausatz ist kein Spielzeug und nicht fir Kinder unter 14 Jahren gedacht. Jeder unter 14 sollte deshalb die Hilfe eines Volljahrigen
beim Bau und Betrieb in Anspruch nehmen.

Dieser Bausatz ist ein Hochleistung-RC-Car. Es kann deshalb Schaden an Personen und Umgebung anrichten, wenn er nicht bestim-
mungsgemal verwendet wird. Team Durango ist deshalb fur Schaden aus der Nutzung nicht haftbar zu machen.

Dieser Bausatz ist fir den Gebrauch auf RC-Car-Rennstrecken gedacht. Das Fahrzeug sollte nicht auf 6ffentlichen Platzen benutzt
werden. Team Durango ist deshalb fiir Schaden aus der Nutzung nicht haftbar zu machen.

Bitte lesen Sie die Bau- und Bedienungsanleitung sorgfaltig, um zu verstehen, welche zusatzlichen Teile (wie Werkzeuge und elek-
tronische Komponenten) benétigt werden. Team Durango ist nicht fir Schaden entstehend aus Zubehérkomponenten haftbar zu machen.

Einzig der Nutzer ist verantwortlich fiir den einwandfreien Zustand des Produktes.

Viele der in diesem Bausatz enthaltenen Teile sind klein genug, um von Kindern verschluckt zu werden. Bitte stellen Sie sicher, dass sie
alle Teile auRerhalb der Reichweite von Kindern aufbewahren.

Alle in diesem Baukasten enthaltenen Ole und Fette sind nicht zum Verzehr gedacht oder geeignet. Sollten Sie dennoch Ole oder Fette
verschlucken, suchen Sie bitte umgehend einen Arzt auf. Einige dieser Ole und Fette sind brennbar. Vermeiden Sie deshalb offenes
Feuer. Team Durango ist nicht fir Schaden aus dem Bau oder Betrieb des Baukastens oder der Zubehorteile haftbar zu machen.

Fassen Sie nie in rotierende Teile. Dieses kann zu Verletzungen filhren. Betreiben Sie das Modell nicht bei schlechter Sicht oder auerh-
alb Ihres Sichtfeldes. Andernfalls kann es zu Personen- oder Sachschaden kommen fiir die Sie verantwortlich sind.

Beim Betrieb eines ferngesteuerten Modells kann es immer auch zu Funkstorungen kommen, die sich auBerhalb lhres Einflussbereiches
befinden. Diese Stérungen kdnnen zum Verlust der Kontrolle (iber Ihr Modell fiithren. Bitte bedenken Sie dies zu jeder Zeit des Betriebes.

Consignes de sécurité - IMPORTANTES

CE KIT N'EST PAS UN JOUET

Ce kit n’est pas destiné a étre utilisé par une personne agée de moins de 14 ans, et dans le cas d’'une personne de moins de 14 ans, la
surveillance et I'assistance d’un adulte est recommandé lors de la construction et lors de I'utilisation du kit.

Ce kit est un modéle de course radiocommandée de haute performance qui pourrait causer des dommages et des blessures. Team Du-
rango n’accepte aucune responsabilité pour les blessures causées par I'assemblage ou I'utilisation de ce Kkit.

Ce kit est congu pour une utilisation sur pistes de course de voiture RC. Il ne doit pas étre utilisé dans les zones publiques. Team Durango
n’accepte aucune responsabilité pour tous dommages causés par I'assemblage ou I'utilisation de ce Kkit.

Nous vous prions de lire attentivement ce manuel pour faire connaissances avec les différents éléments ou accessoires (outils, électro-
nique, etc) qui sont utilisés avec ce kit. Team Durango n’accepte aucune responsabilité par I'utilisation des différents accessoires.

Il est a I'entierement responsabilité du propriétaire de s’assurer que ce produit est en bon état de marche avant de la faire fonctionner.

@ IDNXE



Consignes de sécurité - IMPORTANTES
CE KIT N’EST PAS UN JOUET

Bon nombre des éléments de ce kit sont assez petits pour étre avalé et sont, par conséquent, un risque potentiel d’étouffement, ce qui les
rend potentiellement mortelle. S’il vous plait assurez-vous, lors du montage du kit, que vous soyez hors de portée des jeunes enfants.

.

N

.

N
]

Tous les liquides contenus dans le kit ne sont pas destinés a la consommation humaine. Si vous avaler un des fluides fournis avec le kit
(comme I'huile d’amortisseur, graisse de différentiel, etc), consultez un médecin immédiatement. Certains de ces liquides sont inflamma-
bles. Ne pas fumer, provoquer des étincelles ou une la chaleur excessive a proximité de ces produits. Team Durango n’accepte aucune

responsabilité, suite a des blessures causées par I'un des produits contenus ou nécessaire a I'assemblage de ce kit.

Ne jamais toucher aux piéces en rotation du véhicule, car cela peut causer des blessures. Ne faites pas fonctionner votre voiture sous une
faible lumiere ou si elle est hors de votre vue. Toute perte de vision peut entrainer des dommages a votre véhicule ou, pire, des blessures
a d’autres personnes ou a leurs biens.

Comme tout dispositif radio-commandée, votre voiture est soumise a des interférences radio qui peuvent la placer hors de votre controle.
Toute intervention peut entrainer une perte de contréle de votre véhicule, donc s'il vous plait envisager cette possibilité & chaque interven-
tion.

:0)=\=‘y M:La* fJ_BE'C“liﬁ)Uit*/u

Y
COFY KNG, BEESSIVETIL 7%;:::'(&'!) BEPTFORRICAEYET, F—AF1TZVIGF. £ATH. FEooF
Y I\Efﬁélt‘C"EUt\,\b‘fJ%’EiﬁE‘D\,\ L —YEEEREVERA,

YR, RICA—L—ARNZY U LTHATILOICHRFAENTVET, chid, " ROQXMHTIVTTHRAINETREIEEA F—
F1520F, BYFLERCOFY REFRATRCEILYELLEVSBZZBRRICOVTE, —1EFZEVEEA,

JEEICEETDICK., CORRRAEEISBRAKECVED@HBINEZER (Y—I, BEILIMOZIR)
COFYRTHEAENTVAD, F—AF15 0@, EOKSERMBNET A TAOBECOVT, —YOEEEEVERA.

Chid, ARRERATDIFAEENELEE. TR2ICREOTHICERCHELTVEITH S,

COFYMOTATLADSZL BROTRMBATCELLHghEVWeEh, LEN 2T, BENSREORKRMEE, ®S /M BENICBGHRHE
e Fv I\%fﬁﬁ ‘C’é@ 5&71/)‘%oﬁﬁhT'J‘/QJJR/J‘bﬁoc_t’EﬁE LTLIEE L,

_“

FyRCREND T@ﬁ%ﬁkﬁ@ﬁﬁ@t&h*@énfuiﬁho5&L#U?h#%ﬁ&ﬁtb§#&Ui?

*v MIAE QT MKu SAVHIAAN. EBT—ABEDESIC ). Eﬁkﬁﬁbf<tév

v<L°:n5w& —EBi Twﬁraé BETHCLEHECA, NILPBEORED ERC

N LS A APy SRS M i S S g AP ) &LME&@V?&#L&OTELLvﬁkéﬁﬁLOUT
F. —PEEEEVELEA,

CNEEROBEEE RV -EOEESDICHERCMAEVTIEE N,

BLOKODTHB-DEEETIEHA, £LRTNAFBREONCEZBAR. LAVTIEET VN, BEOET IV ICHEBNAELEDA
HBEIEODEADEEYX, OAPHEICENLL, 8,

STNVEBELT, BBELEOER, HEEOTY NA—LEBIEEDASOERTFSES (T3,
g%m%w&i&?%ﬂ‘5&t®$®]>hﬂ—k®§%&ﬁéﬁ:?®T‘i<:®ﬂ%ﬁ€%§br<ﬁéVﬂ%

R FOCRE-EE

TEMHAN-EE |

HEHTRTE
AHNBRUSHTEMAAIL, RANBF TTESEAHA
RS THALR | BUGRGHED,

FEHAZR-REURNTLLERERARETR , THL2ERNRETNAZHE. ARHZXNOETREAREZIEINEAEERFAR.

FEFERENNR/ CETEMEH, ©IRNRE—BRALKFEHER. HAR
o kﬁE$E£ ERZEN SN EAERTRAE.

EFEERAFA U T R E e (TR E?
R TR, FHKHE k?%x&ﬁL#E’JEE%IEEJJ’FTﬁ? FEARE.

EXERUENTE , BARZS REREZIREFNTERST.
HFZEXNBPRYRBEB D, AURDIOETY , Bit , BENZELER , EANETERRGH, BHRKENAS  XEHE L.
BEEEMHPHAEREHTE ﬁ?k%ﬁﬁomiﬁﬁTEﬁ
gﬂﬁﬁﬁmtwém%ﬁﬁ ZEBFWHEE)  FHEEE ﬂEW

o, —iexEnAR AR, NEABE S HRATR
R T e D et e T e B ey B B 9 E U5 BB S
)R 5

o, BRXAIgELERA G
FHRIEAE KA T2 o MR T A
RIMRNZE  EEEE , 5

=
E m+& SRR EEATES
A EMEARAEIEIN =,

fER— ?&E&?@%ﬂiﬁé,14]<E’\J$%§_§U§E§%5H%IJE’9 BF& BT,
Eﬂﬁﬁ?# SR EXRE | FIUEZRX T A REMEFTE
xé&$$m BE

IDNXE, 7






Symbol Reference Key Symbol Schilissel Pictogramme de référence

SURILY D7 LR B S U

The symbols below are used at various stages throughout the build of your kit. Paying close attention to these

symbols, and following them properly, will ensure your kit is built properly.

Die untenstehenden Symbole werden Sie in den verschiedenen Baustufen wiederfinden. Bitte achten Sie auf diese
Symbole und folgen Sie den Anweisungen, um einen korrekten Zusammenbau lhres Modells zu gewéhrleisten.

Les pictogrammes ci-dessous sont utilisées ,lors des différentes étapes de montage de votre kit. Accordez une
attention particuliere a ces pictogrammes, suivez-les correctement, vous serez assuré que votre kit sera construit
correctement.

TREDO VR (FBF) FFy MANDOERXT—CTHERAEIATHEY, Y FZELKHEITEHAITTNLD
DURIISER LGNS ZEH T EE,

FIF P IR SR AR AR A i B TR RN/ T AR LA T S R S B B . IER S IR AT S RN,
F 2 T B A LE A 50 B2 36 3807 -

Symbol English Deutsch Francgais Japanese Chinese
Assembly path of Zusammen- Sens de montage | AT EE Y | AELABKRIERA
one item into bau-Linie von d’une piéce par ET5—9#HL
another einem Teil zum rapport a une

anderen autre
Press/Insert one part | Einsetzen, oder Pressez / Insérez | IE®HIAT/HRLIAL | BikH KL BAIE
into another einpressen eines | une piéce dans TREABHNUE
> Teils in ein une autre
anderes
| | Length after Lange nach Longueur aprés | K& HEEHKE
assembly Zusammenbau assemblage

- Gap between two Spalt zwischen Ecart entre deux | RF&@ EHARER
items zwei Teilen éléments
Follow arrow for Folgen Sie dem | Suivez lafleche [ TOHFEICEE |FKEBEXFEA

- direction of Richtungspfeil pour le sens de LTTFEW x
assembly beim I'assemblage
Zusammenbau
12 3 Follow steps in this | Reihenfolge Suivez les étapes | JEFICHiE > T EE | BERTRIRF
order beachten dans cet ordre L
/ This is CORRECT richtig Ceci est correct ELWV EHEF
>< This is INCORRECT | falsch Ceci est incorrect | F2Y) HRAN
. | Thread lock Schraubensi- Frein filet xoOv ol 1R 24 FREFR
t cherungsmittel
R Pay special Besondere Portez une BICEBELTLEE | BPMOLE
. attention Bedeutung attention W
NOTE particuliére
= Not included in this | Nicht im Noninclusdans |[ZOFY MIREE [ AFERTIELIM
N kit Baukasten ce kit nNTHYELA =®
HoTIN enthalten
— Use double-sided Mit doppelseiti- Utilisez duruban |EET—7"TEEL |FEANEKEE
& tape to secure gem Klebeband adhésif double T<EEY
TAPE | befestigen face pour fixer

7z




Required items (not included in kit)

Engine Li-FO/LIiFE Battery Glaw Plug Glowplug Wrench

HiMH Battery

Transmitter Receliver Meadlanaosa Pliers Cross Wrench

Hex Drivey

—,
"' 5.5mm ':':-' 7mm

Lervo

* 1.3mm ! 0.05inch
® 1. 5men % 2um 2 _5mmm

AA hatteries Flug

Shock Oil it m:
; Grease

Couble-sided Tape

Wheel/Tyrel/lnsert Fuel Battle
/Glow Fuel

Air Filtar Oil

-+

@ IDNXE,



DNY® | STEP1
BAGS

©

705004 x4
M3 x 12 BH

= -
N O — f
) 4
Ny
1__. A\

e

® 2mm

FRONT - 5000cst
REAR - 2000cst

// STEP2
BAG 99

©

705004 x4
M3 x 12 BH

e [ 1oois_ L

—

® 2mm

IERO / TARE @.‘r\ggl

7z




[
[T
[~
(—]
1]
=
1
o
_—
(—)
-
[ ™

REAR - 400cst

S

2

o

BAG 103

A1



//STEP 4
BAG 96

BAG 97
© [

704006 x8
M3 x 8 CSK

DNXE // TOOLS |
L R

® 2mm

DN [/ STEP 5
BAG 93

O
© = ©
704003 x2
M3 x 8 CSK
715001 x2
M3 LOCKNUT (LP)
v

[DNXE )/ TOOLS
1

® 2mm




H ﬂ_

L

>Imm

i

o

M3X12 BH

715015 x4

[DNKB |/

® 2mm

A3.



[INXS // STEP 8
(©) ) mum——

704008 x4
M2 x 10 CSK

DNX@E // TOOLS
L TR

® 1.5mm

NOTINC

NOTINC




o=

704003 x2
M3 x 8 CSK

DNXE )/ T00LS |
e

® 2mm

DK@ || STEP10
© =

704003 x2
M3 x 8 CSK

DNXE / TOOLS
—

® 2mm




DY [/ STEP 1T

//STEP12
BAG 84

©

715015 x4
M3 X 12 BH

D)@ // TOOLS |
——— i

® 2mm




DRI [/ STEP13

//STEP 14
BAG 83

©

705004 x2
M3 x 12 BH

DNXE )/ T00LS |
]

® 2mm

(@




DNXKD // STEP 15
BAG 86

© /==

704061 x1
M2 x 10 SH

© [e2—=

704061 x1
M2 x 16 SH

DNXE ) T00LS |
.

® 1.5mm

® 1.5mm

- ;
s . k
Wl L
= | il
(F== 45
M- N . |
-
.
LA,

18.




TOOLS

® 1.5mm

o /ST 18

© I—
704008 x4
M2 x 10 CSK

w3 [/ TO0LS |
o




[DNK® // STEP19 |

// STEP 20
© =

704003 x4
M3 X 12 CSK

DN // TOOLS |
i

® 2mm

;!-:_._ it L
.20.




IDNXE // STEP 21

Ry

[DNY® /| STEP 22

// STEP 23
©

705012 x1
M3 x 18 BH

©

705028 x3
M3 x 30 BH

©

705026 x1
M3 x 36 BH

DNXE )/ TO0LS
e

® 2mm

|
NOTE |

705026

21,




// STEP 23

BAG7
© =

704037 x2
M4 x 12 CSK

e [ T00is

——— G [\

@ 2.5mm

NOTE ,\J"’. \@

[DNY® /| STEP 24

BAG 88
BAG 25

NOTE

© —

704022 x4
M3 x 12 SH

DN ) TOOLS |
—

@ 2.5mm

FRONT VORN AVANT 7O0> ~ & Al

22.




//STEP 25
BAG 22

© (o

705004 x4
M3 x 12 BH

B [/ T001S
—

® 2mm

26
BAG 12
BAG 21

© —m

704014 x2
M3 x 20 CSK

© (o

705004 x2
M3 x 12 BH

DK@ /[ T00LS
— o

® 2mm

3 FF j WM ')0(‘ [
M = [
EE }ﬁzl_n:l:m_lgﬁi
g0 TSN TR
| " a0 Coh

@ veO
Boown ]

UPPER ROLL
CENTRE

23.




1
NOTE

o o
i3
o o 0
o o o
\|JO
D °
0O o o
>
(e]e) O OO
o O
O
°®
o

P28
® 2mm

AT

704003 x2
M3 x 12 CSK

BAG 92

©) jm==

© =

M4 x 12 CSK

©d

704037 x6

M4 LOCKNUT

715009 x1

24.

@ 2.5mm

//T001S |

704065 x1
M4 x 14 CSK



BAG1

BAG 2

e ——

@ 2.5mm

S ~—H
e (177
&/ & AR @
{7
(= ¢
i
y N
=
Qo

[ ]
NOTE

// STEP 31
BAG19

© =

705002 x4
M3 x 8 BH

DNXE / TOOLS
—

@25mm ® 2mm

.25.




BnG26 |* 2

= 3

704020 x2
M2.5 x 8 SH

o o
701003 x2

X.
M3 x 5 Set Screw

s ) T00LS | N
1

v X H

REAR HINTEN ARRIERE') 7 5 #%

m 26, @



// STEP 34

©

705004 x2

M3 x 12 BH

® 2mm

@
@
@
-
1
[~ ] d
=S
=
T T
ca e
sssé [ secs
S O
|10
\D D
foyliel
000 000
] [
000 000
TR o
@ -4 -4
=
S| 3R
(-
]
)
X X
om = Q2 % 28
S| es 28 3%
= =SS iz Ll §s
e ca| 5| == == o

27.



//STEP 36
BAG14

© ———

705013 X2
M3 x 22 BH

O Eu—

705014 X2
M3 x 20 BH

715001 x4
M3 LOCKNUT (LP)

DNXE // TOOLS
R

N \
® 2mm o

~ “ \? 705014
oL I

OMS.Smm

//STEP 31
BAG 31
© =

704020 x2
M2.5 x 8 SH

© [l

0 ) 0015 A

e
v X




705037

©
o)
=1
0
<]
=

// STEP 38

BAG 11
BAG 99

705037 X1

M4 x 35 BH
705036 X1
M4 x 40 BH

©

M3 x 16 BH

©d

705015 X2

M4 LOCKNUT

s [ T00ls_

715009 X2

@ 2.5mm ® 2mm

29.



//STEP 38
BAGA0

© =

704037 x4

M4 x 12 CSK

© =

704065 x1
M4 x 14 CSK

©d

715009 X1
M4 LOCKNUT

DNXE ) T00LS |
E—;

@ 2.5mm

g

704065

//STEP 40

[DNXE ) TOOLS |
— T

® 2mm

-
oL

OMS.Smm




- N
ol B
<:>M55mm

NOTE

//STEP 42
BAG 94
© [—

704009 x1
M3 x 10 SH

DN // TOOLS |
— 1

@ 2.5mm

1
[ ]
NOTE

>2mm

e

JsL

31,




DNXE // STEP 43 —

: > I 8 ~ @ Py
BAG 90 E N

(@] 0 8 OO Voo . )
(e} O o O @] . °
o)
704050 x5 O | |
M4 x8 CSK
NOVA Based Other

DNXD /] TOOLS |
e |

O 2.5mm

N\

o]

=]

F
li
o

=

E—

DNKE | STEP 44
BAG 101 —
© =

705004 x2
M3 x 12 BH

©

705011 x1
M3 x 14 BH

BN /) TOOLS |
R e—

® 2mm
|
L
<:>M5.5mm




BAG 87

© I—

M3 x 12 CSK

704003 x2

® 2mm

.33.



// STEP 46
BAG 91

// STEP &1
BAG 98

© =

704003 x2
M3 x 12 CSK

DNDGES // TOOLS

® 2mm

IDNXE 7



Parts List

.35.



~

ﬁ/TD704006

H >~ H\H/Tnmsm

/TD701 004

y TD310455
S

&

J
%

TD310454
0320319
TD705012 @/Tmomoa
9 ® TD704037
- 70320299 87 g ﬁ/
TD701004
/ TD340083 g U om0 g3
@Q/ 0310365 \ 3
TD701004 1704061 TD330850 == = TD715009 0310468

N Qbmm;om\ ‘
0. = \

s 0330704 0390185

TD320299 @ E 8 o ®@ TOT01004 “® \
‘Vﬁ? M \T0320297\®9 / I TD320284
S TD715001 P TD705004 )
e ~moaer [} QZ\J / 0820285
') O TD320297 e 3 TO210060
TD320297 70320300 o 0701007 %

/ @® S \Tmzozw i

=4 d

‘ 5>TD320298 TD709072 ? o 0 S
Ol TD330644 /e

TD310365 TD340087
TD701004 TD340091 70400 °
7 0320278 N
N TD340083 é é g /h:E
TD705003
= TD340086 8 \% ’
TD705002 ﬂ\
TD340087 =l TD340084 g 0 — torosone
- 0320279

©

/ TD701003
A TD704020
o

A

TD210042
TD709062
TD330641

TD705004
0330642
TD330643 Tomou\é@

— 0320291

S o3es3 ) PRSP Toa02e0”” B
/ ¢ - & ——=Toro4008
o @@ . \ TD330702 8

Y,

Iy
TD715001 \® 0701007 TD340085 ~—~TD310516

0330701 e TD330658 da §goe g/

TD330696 TD705004
TD705004 TD601026 é\mmows TD310490

. o U TD340092

TD330704 TD705002\§%/

y TD330657
g TD705038 i) /
o= TOZI00%6 P %/\ TD310491
1030840 TD330654
TD330655

TD310487  TD310486

@@@

TD310488
@ D
TD330656

/ TD310043
TD330651

TD701017

TD330652



TD715001

TD704003
TD320276 \%

/\‘\
/ .
/ ™~
/& N TD705002
/ ( \\* S o
¢ 0704006 .
S
0320292 g
~ ~
: ~<TD704058
TD320308 N T \%‘%
S TD320306 - f
N N
o © / / TD480011
> & A /
> (@ /. TD704003
\ /'
TD704022 . /
TD701003\ X , TD715L<9\
TD704020\ f o® //’
TD709062 4
o008 ~__ TDZ‘OO“ ‘7\
i 70330698 BN,
Ry 2 \ TD320274
\ 705041
0330688 TD330642 Z \\
TDB10515\ 0210046 _ @/Tyowos ‘ TD705040
TD330646
TD320273 ) TD330648
TD210046
TDS0IES TD330643
TDT05002 ~_ TD330644
© (3 ¥ 4 TD330655
o ' o X N TD330676
& TD705004 3 I N TD705001
TD330671
4 < wuesr 8§ 8 T (a
AN TD310486 <2
8 T35 o7hunna il ' =) TD330687
TD715009 g TD704006 R
\9 TD320280 TD704037 d \

TD704037 7 0601005

‘U TD704008 “ TD310491
ﬁ—_mm:sms
TD320280 U - F 0310488
(S}
U S — - Tost0043
s TD709072
=3 N, / 777777777 W
Z TD705001 TD715001 P |
TD705013 y :
TD320303  TD330764 ootz N !
——_TbToi0s 4 &g ’’’’’’’’’ T @ Z—roztooso
. \@ ) ,
/ ‘ . ‘ v
n g 070400 1 .
¥ B e / TD310514— ®\® LTDmoe /,/
/ .\!\
/ i N TD310513
S |
< 14 ——TD320280 : \ e @\
N\ _ - A
] ﬁﬁ ﬁﬁ e }y \TD601002 = g® TD330810
) ———TD704003 TD330703
TD704046 : Tmaoegz
\3 >Tnszo2so : 10715003
—1 TD704006 TD705004 -5
ﬁ‘/ \ TD701003 TD705004 TD330111
B rorou00e i—0 £ T30
‘ 1081040 ——TD310485 R: TD330680
; i
= TD704006 -® TD330735 F: TD330679
TD320280 <' \ — ——TDB01005 F Togsere
Ch
\‘ 0310472 TD330813
F: TD330780
\@ 70320320 10310461 /R‘TD330783
TD310482 e
\ i TD310475 TD330812
0704003 — TD210053 /’®
F. TD310057
R: TD330724
TD210054
TD330703
TD701006 ©— mwions

————TD310480

i

37.



DNXS) SETUP SHEET

NAME Nom | | BATSw oare[ | SETUPBLATT FICHEDEREGLAGE V1.0E
\ﬁE\I{AENS"II\II.TUNG EVENEMENT I I gIBF?ECCII(E PISTE I UAMGIEIBQUN.{S%III;PTEMPEIIIATURE DELAR III

TRACK SIZE |:| SURFACE | TRACTION LEVEL , |:| CONDITIONS X |:|
STRECKENGROSSE TAILLE DE LA PISTE STRECKENBELAG TYPE DE SURFACE GRIFF ADHERENCE WETTER NIVEAU D'HYDROMETRIE

RIDE HEIGHT

meereer oo | FRONT VORN AVANT FRONT SHOCKS

[ mm | VORNE DAMPFER AMORTISSEURS AVANT
CAMBER ANGLE
SPRINGS
|STURZ ANGLE DE CARROSSAGE FEDERN RESSORTS
: | |
TOE IN/OUT
REBOUND
|\/0RSPUR/NACHSPUR ANGLE DE PINCEMENT | | mm 5232 1 REBOUND REBOND
/- ° mm I K
%o |
DIFF. OIL
« PRELOAD* ,
DIFF. OL HUILE DE DIFF. . FEDERVORSPANNUNG  PRECONTRAINTE
| cst | alm FF I mm I
SWAY BAR 1= OIL WT.
STABILISATOR ~ BARRE ANTI-ROULIS 2z OLVISKOSITAT ~ VISCOSITE
| mm]| —- | 20 FR [ cst|
WISHBONE DROOP s oS S PISTON
AUSFEDERWEG ACHSE ~ DROOP DES TRIANGLES AVANT > KOLBEN PISTON
I mm| I |
-
NOTES o’ LENGTH+
NOTIZEN REMARQUES ou FF LANGE LONGUEUR
=
iz I mm ]
gu NOTES
S FR NOTIZEN  REMARQUES

RIDE HEIGHT r
BODENFREIHEIT ~ GARDE AU SOL nEAn "I“TE" AnnlEnE
| o REAR SHOCKS

HINTEN DAMPFER AMORTISSEURS ARRIERE

CAMBER ANGLE
STURZ  ANGLE DE CORROSSAGE
[ B SPRINGS
FEDERN RESSORTS
DIFF. OIL
DIFF. 6L HUILE DE DIFF. [ |
[ cst | REBOUND
REBOUND REBOND
STASIISATOR  BARRE ANTI-ROULIS [ %|
| mm| PRELOAD* ]
FEDERVORSPANNUNG PRECONTRAINTE
WISHBONE DROOP ]
AUSFEDERWEG ACKSE  DROCP DES TRIANGLES ARRIERE | mm |
| mml OIL WT, ,
OLVISKOSITAT ~ VISCOSITE
NOTES
NOTIZEN REMARQUES = I cst I
Cw PISTON
:E KOLBEN PISTON
ud | |
o
8 LENGTH+
LANGE LONGUEUR
I mm |
( ] ngglEstN REMARQUES
|
ENGINE MASCHINE MOTEUR po— WING GURNEY
I | S NONE [
GEAR RATIO mm
UNTERSETZUNG  RAPPORT D'ENGRENAGE SMALL %
| 7 LARGE
$ R A
CLUTCH SPRING
KUPPLUNGSFEDER  RESSORT D'EMBRAYAGE p TYRES REIFEN PNEUS
| | : : FRONT | REAR
CLUTCH SHOE = BRAND HERSTELLER MARQUE
KUPPLUNGSBACKE  NASSELOTE D'EMBRAYAGE | I |
1]
I | H w TREAD PROFIL PROFIL
MUFFLER N K E N
RESO ROHR SILENCIEUX ‘ [ | |
[ | X COMPOUND MISCHUNG DURETE
DiFr V" HulLe DE DIFF = I I |
| : - | INSERT EINLAGEN MOUSSE
Cs
— | | |
WING p
FLUGEL TYPE D’AILERON ) |W“EE'- FE'—fE JANTEl
BODY o5 mm mm NOTES NOTIZEN REMARQUES
KORPER CARROSSERIE
| | 133 2 | wing posiTIoON <[] » [
. J

RESULTS PLATZIERUNG RESULTAT SUARRNSH25000M [ | eostamitone roemon e |
AVERAGE LAP |:| BEST LAP |:| RACE TIME |:| ”I'ﬂ”ﬁﬂ
DURCHSCHNITTSZELT TEMPS AU TOUR MOYEN SCHNELLSTE RUNDE ~ MEILLEUR TEMPS AU TOUR RENNDAUER DUREE DE LA COURSE SERIOUS ABOUT RACING

www.team-durango.com © ARRMA Durango Ltd. 2015




NAME RS4/)({— |
s e

EVENT AR h&
LLPEiH  LEEIER

TRACK SIZE J—AY4A4X

jieE=a7) B

SURFACE P&HE

I b el -

TRACK H—Fyhk

DATE H %

0% BS

SETUP SHEET

1 ykpyTs—b RER REk MOA

AIR TEMP. SR
| e gL -]

GRIP hk5923>LANL

CONDITIONS J>5F >3
oy o [ 1 N

M\

A SithEE
RIDE HEIGHT ] ~ RNV
= | FRONT ZO>b A7 Al
| mm |
CAMBER ANGLE  #v+>/(—f F\
Gz [G3=] L
| ° S @ up []
TOE IN/OUT £ N
HF RAE mm 523 32 1 DOWND
|+/- ° | mm |
DIFF. OIL FIAN
] M
| cst | g‘w
SWAY BAR RIESAH— 1
itsifF RS x>
| mm | " | o= | &8
WISHBONE DROOP*  RJL—F s= ha=— | >
RS TR EEETIR - =
| mm |
NOTES XE g' u
#=iE fFaE 2 E
iz
20
o
-
RIDE HEIGHT 55
= | REAR v7 =
| mm |
CAMBER ANGLE  Fv>)(—f
] =]
DIFF. OIL FIALN 2 1
2 RH
[ cst |
SWAY BAR ZIESAY—
[T BhfEFT
| mm|
WISHBONE DROOP*  KJL—F
RREE TR EEBETR
| mm |
NOTES XE
#r £

LOWER ROLL
CENTRE

L

FRONTSHOCKS 00>k >3vd

FREE AR
SPRINGS Z2TUSY
W BE
REBOUND  UJISE
[EiG a5

Y +

| %]
PRELOAD*  JUO—K

HETI EETRER
I mm |
OIL WT. >3voAA)
R BEH
| cst|
PISTON EXbk>
TEIE PEES
LENGTH+ SvYIMR
KR rE
I mm |
NOTES AE
FE fhist

REARSHOCKS U7 3vo

JEHERER BT
SPRINGS ZTUSY
R B
REBOUND  UJIIVE
[Ef5t @58

| %]
PRELOAD*  JUO—K

SHETIE EETAE
| mm |
OILWT. >3aviAA)
HERE B
[ cst|
PISTON EXb>
T TEEE
LENGTH+ SvIMR

<fE RE
| mm |
NOTES AE
& st

TYRES 501V Hn Ewia

FRONT | REAR

BRAND  JSOF  wiwd _ BEER
| | |
TREAD FLok B it

COMPOUND JX/\U>R  REIE @ik

INSERT __ A>H—k T
| | |
WHEEL AN wE A
| | |
NOTES *E e s

(. D) — (. D)
RR O ) (904
p
ENGINE I Uy @it (i mm WING GURNEY
| | 4 NONE [
GEAR RATIO *TLYA mm SMALL []
#E it
|’ | LARGE [ |
o
CLUTCH SPRING 45vF27Y/5
E ﬁiil
CLUTCH SHOE %3vF¥a— =
#E &
| _| :
ggiFFLER 77%2— B K D[E V=
| | Ho |
DIFF. OIL FIALN > =
A A )
[ cst |
—1
WING PR
BODY RF+1 B mm mm
vy A o
[ | T332 | wing posiTIoN <[] »[]|
J

RESULTS #55R 7¢f &R

QUALIFYING POSITION

FERER OO BEES :l RIBER

FINAL POSITION
T REHER :l

AVERAGE LAP

WISy PHEE FioEE

IR tERE REREE

[ ]

RACE TIME L—X%1LA

SR IE]

pocacol IR

“

.39.

L/ICLLLLITLS

SERIOUS ABOUT BACING

www.team-durango.com © ARRMA Durango Ltd. 2015

IDNXS,



IDNXS) SETUP SHEET

NAME vom [ DNX8 Factory Setting | BATom oarel | SETUPBLATT FICHEDEREGLAGE V1.0 E
EVENT TRACK AIR TEMP
ST evenewent | | StRecke pisTe | g R

TRACK SIZE |:| SURFACE | TRACTION LEVEL , |:| CONDITIONS , |:|
STRECKENGROSSE TAILLE DE LA PISTE STRECKENBELAG TYPE DE SURFACE GRIFF ADHERENCE WETTER NIVEAU D'HYDROMETRIE

RIDE HEIGHT

BODENFREIHEIT GARDE AU SOL Fno“T vnn“ n“n"T an"T s“nc"s

[ 28 mm | VORNEDAMPFER AMORTISSEURS AVANT

CAMBER ANGLE
SPRINGS
|STURZ ANGL1E DE CARROSSAGE FEDERN RESSORTS
- B Yellow
TOE IN/OUT |REBOUND l
|VORSPUR/NACHSP8R ANGLE DE PINCEMENT 5 | 1 mm 523 2 1 REBOUND REBOND
+/- ° mm | 0 )
%o |
DIFF. OIL
[ PRELOAD* )
DIFF. OL HUILE DE DIFF. . FEDERVORSPANNUNG  PRECONTRAINTE
| 5000 cst | Su FF | mm |
SWAY BAI 3= OIL WT.
|STABILISATOR BARRE ANTI-ROULISl EE OLVISKOSITAT ~ VISCOSITE
24 mm | o= | &% |
= | & 450 ot
WISHBONE DROOP == Ha— | ° FR PISTON
AUSFEDERWEG ACHSE  DROOP DES TRIANGLES AVANT N KOLBEN PISTON
| 104 mm | , | 1.2x8 |
NOTES o
NOTIZEN REMARQUES ou FF tEl'\:‘((S;I;rH-'- LONGUEUR
=
104 Shock Length iz | 405 mm]
20
NOTES
At Droop 9 FR NOTIZEN REMARQUES

RIDE HEIGHT
BODENFREIHEIT GARDE AU SOL

CAMBER ANGLE HINTEN DAMPFER AMORTISSEURS ARRIERE
STURZ  ANGLE DE CORROSSAGE
[ -2 o SPRINGS
——— FEDERN RESSORTS
DIFF. 6L HUILE DE DIFF. [ Yellow |
cst REBOUND
| 2000 | REBOUND REBOND
SWAY BAR
STABILISATOR ~ BARRE ANTI-ROULIS | 0 %|
| 2.8 mm| PRELOAD*
FEDERVORSPANNUNG  PRECONTRAINTE
WISHBONE DROOP
HUSFEDEREG ACKSE DROOP DES TRIANGLES ARRIERE | mm |
OIL WT. ,
| 124 mm | OLVISKOSITAT  VISCOSITE
NOTES
NOTIZEN REMARQUES o | 400 cst]
ou PISTON
124 Shock Length xk KOLBEN PISTON
w
At Droop S | 1.3x8 |
S LENGTH+
LANGE LONGUEUR
| 52.5 mm]
- NOTES
ENGINE MASCHINE MOTEUR 0 mm WING GURNEY NOTIZEN _ REMARQUES
| | 5 none [
GEAR RATIO 3 mm sMALL [ ]
UNTERSETZUNG _ RAPPORT DIENGRENAGE LaRGE [
| 13/46 | § ]

S ®
UPPLUNGTEDER " RESSORT DIEMBRATAGE TYRES REIFEN PNEUS
I | ! ‘, : FRONT | REAR
CLUTCH SHOE 2 Of=GT = BRAND HERSTELLER MARQUE
KUPPLUNGSBACKE  MASSELOTE D'EMBRAYAGE 2 of (1 : | | |
| | el e R ; TREAD PROFIL PROFIL
MUFFLER . ) 0
RESO ROHR SILENCIEUX 7 < [ [ |
[ | Ho s COMPOUND MISCHUNG DURETE
DIFF. OIL G ; o [ | |
|DIFF ot 700H6JILE DE DIFtF'l ° INSERT EINLAGEN MOUSSE

Ccs

WING — | l |
FLUGEL TYPE D'AILERON e ) |WHEE'- FE'-T?E JANTEl
lBonv l = NP mm ] 2 mm NOTES NOTIZEN REMARQUES
KORPER CARROSSERIE L
| | 1232 | wing postTIoN <l > []]

. J

RESULTS PLATZIERUNG RESULTAT SUARNSS0T o [ | cvortamieaone rosmonsmae [
AVERAGE LAl |:| BEST LAP |:| RACE TIME |:| ”I'ﬂ”f
AR A ot SCHNELLSTE RUNDE  WELLLER TENPS AU TOUR RENNDAUER DUREE DE LA COURSE SERIOUS ABOUT RACING

www.team-durango.com © ARRMA Durango Ltd. 2015




ARRMA Durango Ltd is registered in Derbyshire,
England, UK

Internet:
www.team-durango.com
support@team-durango.com

The contents of this owner’s manual and all
associated material are copyright © ARRMA Durango
Ltd. No part of this owner’s manual or associated
material may be reproduced or distributed in any
medium or media without the express, written
permission of ARRMADurango Ltd.

ARRMA Durango Ltd is in Derbyshire, England,
Grof3britannien registriert

Internet:
www.team-durango.com
support@team-durango.com

Der Inhalt dieser Bauanleitung und alles dazugehérige
Material unterstehen dem Copyright ARRMA Durango
Ltd.

Kein Teil dieser Bauanleitung, oder dazugehériges
Material darf weder kopiert, oder in jegliches Medium
vertrieben werden, ohne die schriftliche Zustimmung
von ARRMA Durango Ltd.

ARRMA Durango Ltd est enregistré dans le Derbyshire,
en Angleterre, Royaume-Uni

Internet:
www.team-durango.com
support@team-durango.com

Tout ou partie de ce manuel sont copyright © ARRMA
Durango Ltd.

Tout ou partie de ce manuel ne peut étre reproduite ou

publiée dans aucun media, ni support sans I'autorisation

écrite de la société ARRMA Durango Ltd.

41,

ARRMA Durango Ltd & 521X Ff :Derbyshire, England,
UK

i i G o
www.team-durango.com
support@team-durango.com

AEOARIEBFEEAICIVRESNATLET,

$%%W§®—%ﬁ$ 1= % £ &} % ARRMA Durango Ltd
Iz

EHEOFAELICENEHIOIFEHELLET,

ARRMADurango [1]:2% itk : Derbyshire, England, UK
(FELZESE

www.team-durango.com
support@team-durango.com

AU P E HMHEXEE N, H A A HARRMA
DurangofiTf5 . A%ZARRMADurango¥Fr], %%k DIfE
e 3



B30018-V1.1

www.team'd“rangn.cnm Copyright © ARRMA Durango Ltd. A Subsidiary of Hobbico, Inc.



